
Package leaflet: Information for the user 
 

Lymphomyosot ®, oral drops, solution 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you 

Always take this medicine exactly as described in this leaflet or as your doctor or pharmacist has told you. 

 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- You must talk to a doctor if you do not feel better or if you feel worse. 

 

What is in this leaflet 
1. What Lymphomyosot is and what is it used for 

2. What you need to know before you use Lymphomyosot 

3. How to take Lymphomyosot 

4. Possible side effects 

5. How to store Lymphomyosot 

6. Contents of the pack and other information 

 

1. What Lymphomyosot is and what it is used for 
Lymphomyosot is a homoeopathic remedy. 

 

2. What you need to know before you use Lymphomyosot 

 

Do not take Lymphomyosot: 
- if you are allergic to the active substance or any of the ingredients of this medicine. 

 

Warnings and precautions 

Talk to your doctor before using Lymphomyosot. 
Take special care with Lymphomyosot because this product contains ethanol. Therefore Lymphomyosot 

is not recommended for pregnant or breast-feeding women, children or high-risk patients, such as patients 

with liver disease or epilepsy. 

Not to be used by persons with alcoholism. 

 

The product contains 35% alcohol by volume, which provides up to 150.2 mg of alcohol per dose (10 

drops). This corresponds to 3 mL of full-strength (5%) beer, 1.27 mL of 12% strength wine or 49.73 mL 

of apple juice. It is not recommended for people with alcohol dependence, liver disease or epilepsy. 

During pregnancy and breast-feeding, and when given to children, the alcohol content must be 

considered. 

 

Other medicines and Lymphomyosot 

Interactions with other medicines are not known. 

 

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other medicines, 

including medicines bought without a prescription. 

 

Pregnancy and breast-feeding 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask your 

doctor or pharmacist for advice before taking this medicine. 

No negative experience has been noted. If you are pregnant, you should consider the alcohol content (see 

section “Warnings and precautions”). 

 

Driving and using machines 
The effect of Lymphomyosot on driving and using machines has not been observed and is not expected 

due to homeopathic dilutions. 

 

3. How to use Lymphomyosot 



Always take this medicine exactly as described in this leaflet or as your doctor has told you. 

Check with your doctor or pharmacist if you are not sure. 

 

Adults and children 12 years and above take 15-20 drops 3 times daily. In acute cases take 15 to 20 drops 

every 15 minutes for 2 hours. 

Children between 6 and 11 years of age: take 7 drops 3 times daily. In acute cases take 7 drops every 15 

minutes for a period of 2 hours. 

Children between 2 and 5 years of age: take 5 drops 3 times daily. In acute cases take 5 drops every 15 

minutes for a period of 2 hours. 

Children under 2 years of age: take 3 drops 3 times daily. In acute cases take 3 drops every 15 minutes for 

a period of 2 hours. 

Treatment may be started as early as the first day of life. For infants, dilute a single dose in a small 

amount of water. 

When given to children, the dose may be diluted in a small amount of water. 

 

If you feel that the effect of Lymphomyosot is too strong or too weak, consult your doctor or pharmacist. 

If you have any further questions on the use of this medicine, ask your doctor or pharmacist. 

 

If you take more Lymphomyosot than you should 

Overdosage has not been reported and is not expected due to homeopathic dilutions. 

 

If you forget to take Lymphomyosot 

Do not take a double dose to make up for a forgotten dose. 

 

If you stop taking Lymphomyosot 

If you have any further questions on the use of this medicine, ask your doctor or pharmacist. 

 

 

4. Possible side effects 
Like all medicines, this medicine can cause side effects, although not everybody gets them. 

In very rare cases allergic (hypersensitivity) reactions may occur (less than 1 case per 10,000 users). 

If any of the side effects get serious, or if you notice any side effects not listed in this leaflet, please tell 

your doctor or pharmacist. 

 

 
 

 

5. How to store Lymphomyosot 

 

Lymphomyosot does not require any special storage conditions. 

Keep this medicine out of the sight and reach of children. 

Do not use this medicine after the expiry date which is stated on the carton. 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to throw 

away medicines you no longer use. These measures will help protect the environment. 

 

6. Contents of the pack and other information 

 

What Lymphomyosot contains 

 

- the active substance is: 

100 g contains  

 

Myosotis arvensis  D 3 5 g 

Veronica officinalis  D 3 5 g 

Teucrium scorodonia  D 3 5 g 

Pinus sylvestris   D 4 5 g 

Gentiana lutea   D 5 5 g 

Equisetum hyemale  D 4 5 g 



Sarsaparilla   D 6 5 g 

Scrophularia nodosa  D 3 5 g 

Juglans regia   D 3 5 g 

Calcium phosphoricum  D 12 5 g 

Natrium sulfuricum  D 4 5 g 

Fumaria officinalis  D 4 5 g 

Levothyroxinum  D 12 5 g 

Araneus diadematus  D 6 5 g 

Geranium robertianum  D 4 10 g 

Nasturtium officinale  D 4 10 g 

Ferrum jodatum  D 12 10 g 

 

- The other excipients are: ethanol 

 

 

What Lymphomyosot looks like and contents of the pack 

Lymphomyosot is a clear, slightly yellowish-green solution. 

A glass bottle in cardboard package. Each bottle contains 30 or 100 mL of solution. 

 

Marketing Authorisation Holder and Manufacturer 

 

Biologische Heilmittel Heel GmbH 

Dr.-Reckeweg-Str. 2-4 

DE-76532 Baden-Baden 

Germany 

Tel. +49 7221 501-00 

Faks. +49 7221 501 485 

E-mail: info@heel.de 

 

For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder: 

 

Aconit AS 

Võru tn 11 

13612 Tallinn 

Estonia 

Tel. +372 - 6328 830 

E-mail: info@aconit.ee 

 

 

This leaflet was last revised in September 2012. 
 


